
1

� 2004 by The Toro Company
8111 Lyndale Avenue South
Bloomington, MN  55420-1196

Contact us at www.Toro.com
All Rights Reserved

Printed in the USA

Spray Gun Kit
for Multi-Pro� 5600/5700 Sprayers
Model No. 41580—Serial No. 240000001 and Up

Form No. 3352-402 Rev B

Installation Instructions

Installation
Note: Determine the left and right sides of the machine from the normal operating position.

Note: You will need to purchase Teflon tape before installing this kit.

Description Qty. Use

Hose hook

Carriage bolt, 5/16 x 3/4 inch

Washer, 3/8 inch

Flange nut, 5/16 inch

2

2

2

2

Install the hose hooks

Barbed hose fitting, large

S67 female/female fitting

Control valve assembly

Spacer

Flange-head bolt, 5/16 x 3 inches

Washer, 3/8 inch

Flange nut, 5/16 inch

Hose assembly, long

S53 tee

S53 tee fitting

Hose assembly, short

O-ring

Retainer, large

Retainer, small

Hose clamp, large (1 inch)

1

1

1

1

2

2

2

1

1

2

1

1

3

3

2

Install the control valve.

Pressure gauge

Reducer fitting and nut

Plastic fitting, small

Control box cover

Flange-head bolt, 1/4 x 3/8 inch

Control handle

Screw

Red tubing

1

1

1

1

3

1

1

1

Install the switches, gauge, and cover

Hose and spray gun assembly 1 Connect the spray hose

 



2

Preparing the Machine
Note: When installing this kit on a machine with a Rinse
kit, refer to the Rinse Kit Installation Instructions for
special instructions to accommodate this installation.

1. If chemicals have been used in the machine, flush the
system thoroughly with clean water; refer to your
vehicle Operator’s Manual for instructions. Ensure that
the machine is empty of all fluids.

2. Disconnect the negative battery terminal from the
battery.

Installing the Hose Hooks
1. Remove the fasteners securing the right side of the rear

tank strap (Fig. 1).

m–6349

1

3

2

4

m–6464

5
6

Figure 1
1. Tank strap fasteners
2. Rear tank strap
3. Hose hook

4. Carriage bolt,
5/16 x 3/4 inch

5. Washer, 3/8 inch
6. Flange nut, 5/16 inch

2. Install the lower hose hook as shown in Figure 1, using
a carriage bolt (5/16 x 3/4 inch), a washer (3/8 inch),
and a flange nut (5/16 inch).

3. Install the upper hose hook as shown in Figure 2, using
a carriage bolt (5/16 x 3/4 inch), a washer (3/8 inch),
and a flange nut (5/16 inch).

2

m–6463

1
3

4

5

Figure 2
1. Rear tank strap
2. Hose hook
3. Carriage bolt,

5/16 x 3/4 inch

4. Washer, 3/8 inch
5. Flange nut, 5/16 inch

4. Secure the tank strap using the fasteners you removed
previously.

Installing the Control Valve
Preparing the Machine

Drill 2 holes (11/32 inch dia) in the right, rear boom frame,
2-1/4 inches (5.7 cm) from the top of the frame and
3 inches (7.6 cm) apart as shown in Figure 3.

1

3 inches (7.6 cm)2

2-1/4 inches (5.7 cm)

m–7813

Figure 3
1. Right, rear boom frame 2. Drill these holes,

11/32 inch dia

 



3

Tapping into the Machine Hoses

1. Remove the retainer securing the end of the boom
supply hose connected to the tee located to the right of
the boom supply valves and disconnect it (Fig. 4).

m–6356

1
2

3

8 inches (20 cm)

4

Figure 4
1. Boom supply valves
2. Boom supply hose

3. Disconnect here
4. Flow meter

2. Cut the boom supply hose 8-3/4 inches (22.2 cm) to the
right of the flow meter (if equipped) or 32 inches
(81 cm) from the supply tee (located directly behind the
boom valves) using a hacksaw (Fig. 4). Remove the
hose clamp from the loose end and discard the hose and
fitting.

3. Apply a liberal amount of liquid soap to the barb of the
large fitting and to the inside of the hose coming from
the flow meter or supply tee as applicable.

4. Slide a large ratcheting hose clamp (removed from the
hose in step 2) over the hose and install the fitting all
the way into the hose, securing it with the hose clamp
(Fig. 5).

Important  The fitting may be very difficult to push
into the hose.  It is very important, however, that you get it
all the way into the hose, ensuring that it will not leak.  You
may need to remove the hose from the machine at the flow
meter.

m–6375

1

2 3

4

Figure 5
1. Hose
2. Ratcheting hose clamp

3. Fitting
4. Flow divider

5. Cut the by-pass hose half way between the boom valves
and the tank (Fig. 6).

m-7814

2

2

1

4

3

Figure 6
1. By-pass hose
2. S53 tee fitting

3. S53 tee
4. Small retainer

6. Using liquid soap on the barbs, insert an S53 tee fitting
into each hose end and secure them using 2 large, hose
clamps (Fig. 6).

7. Assemble the S53 tee to the fittings, using 2 small
retainers (Fig. 6).

 



4

Installing the Control Valve

1. Look in the opening under the control valve and ensure
that the opening in the white ball valve is open toward
the bottom (Fig. 8).

If it is not, turn the cross shaped control on the face of
the control valve counter-clockwise until the opening in
the ball valve is fully visible from below.

2. Connect the hose from the flow meter or supply tee as
applicable to the control valve using an S67
female/female fitting and 2 large retainers (Fig. 7).

1 2 3

Figure 7
1. Hose from the flow meter

or supply tee
2. S67 female/female fitting

3. Fitting on the back of the
control valve

3. Install the control valve to the boom frame (Fig. 8),
using a spacer, 2 flange-head bolts (5/16 x 3 inches), 2
washers (3/8 inch), and 2 flange nuts (5/16 inch).

1

2

3

4

Figure 8
1. Control valve
2. Spacer
3. Flange head bolts (5/16 x 3 inches), washers (3/8 inch), and

flange nuts (5/16 inch)
4. Bottom opening of the control valve.

Note: If there is not enough clearance between the control
valve and the tank, loosen the 2 bolts securing the boom
frame to the vehicle and back the boom frame out until
there is at least 3 inches of clearance between the control
valve and the tank (Fig. 9).

Note: Do Not remove the bolts. Loosen the bolt by 2
revolutions and then tap the frame with a mallet to back the
boom frame out. Repeat until desired clearance has been
achieved.

4. Tighten the bolts to secure the boom frame (it will slide
in about 1-1/2 inches (4 cm) as you tighten the bolts).

2

1

Figure 9

Boom frame, left side

1. Boom frame 2. Boom frame bolt

5. Install the short hose assembly to the bottom of the
control valve and to the boom supply valves, securing it
with one previously used retainer and one new retainer
(Fig. 10).

2

1

1

3

Figure 10
1. 1-1/2 inch dia hose

assembly
2. Control valve
3. Boom supply valve fitting

6. Lightly coat a white O-ring from the kit with vegetable
oil.

 



5

7. Insert the O-ring into the female threaded end of the
long hose assembly and install it onto the fitting on the
side of the control valve (Fig. 11).

1

2

m-7815

Figure 11
1. Female-threaded end of

the short hose assembly
2. Fitting on the side of the

control valve

8. Connect the other end of the long hose assembly to the
open fitting on the S53 tee that you installed into the
by-pass hose (Fig. 6) and secure it with a small retainer.

Installing the Pressure Gauge and Cover

1. Wrap Teflon tape counterclockwise around the threads
of the gauge and install the reducer fitting onto the
gauge (Fig. 12).

m–6387

1

2

3

4

5

Figure 12
1. Pressure gauge
2. Bracket (inside of the

control box cover)

3. Nut
4. Reducer fitting
5. Black plastic fitting

2. Install the black plastic fitting into the reducer fitting on
the gauge (Fig. 12).

3. Install the pressure gauge into the bracket under the
circular opening inside the control valve cover, securing
it with the nut packaged with it (Fig. 12).

Note: The face of the gauge must face the circular opening
of the cover.

4. Install the cover on the control valve assembly
(Fig.13 ), securing it with 3 bolts.

2

2

2

1

Figure 13
1. Control valve cover 2. Bolt

5. Push the end of the small red tube into the fitting on the
bottom of the pressure gauge.

6. Push the other end of the red tube into the fitting on the
back of the control valve.

7. Install the red handle on the face of the control valve
assembly and secure it with the screw as shown in
Figure 14.

Note: Ensure that you install the handle in the orientation
shown in Figure 14.

2

1

Figure 14
1. Control handle 2. Screw

 



6

Connecting the Spray Hose
1. Thread and tighten the nut on the end of the hose and

spray gun assembly to the threaded male fitting on the
control valve assembly (Fig. 15).

2

1

Figure 15
1. Control valve 2. Hose

2. Wrap the hose around the hooks on the tank and secure
the gun as illustrated in Figure 16.

Figure 16

3. Ensure that the control valve assembly and the tank are
about 1 inch apart.  If they are not, adjust the boom
frame (Fig. 9).

Safety Instructions
Improper use or maintenance by the operator or owner
can result in injury. To reduce the potential for injury,
comply with these safety instructions and always pay
attention to the safety alert  symbol, which means
CAUTION, WARNING, or DANGER—“personal
safety instruction.” Failure to comply with the
instruction may result in personal injury or death.

Read also the safety and operation instructions in the
vehicle Operator’s Manual.

• Do not aim the hand sprayer at any person or animal.
Fluids under high pressure can penetrate skin and cause
severe injury, possibly resulting in amputation or death.
Hot liquids and chemicals can also cause burns or
injury.  If any part of the body comes in contact with the
spray stream, immediately consult a physician familiar
with injected fluid injuries.

• Do not place your hand or any other part of your body
in front of the spray nozzle.

• Do not leave the equipment under pressure when you
are not present.

• Do not use the hand sprayer if the hose, trigger lock,
nozzle, or any other part is damaged or missing.

• Do not use the hand sprayer if there are any leaks in any
hoses, fittings, or other components.

• Do not spray near power lines; the spray stream could
contact the power lines and give you a potentially fatal
electrical shock.

• Do not drive while spraying with a hand sprayer.

• Wear rubber gloves, safety goggles, and a full body
protective suit when spraying chemicals with the hand
sprayer.

 



7

Safety and Instruction Decals

Safety decals and instructions are easily
visible to the operator and are located near
any area of potential danger. Replace any
decal that is damaged or lost.

106-5211
1. Boom spray
2. Hand spray
3. Continuous variable

setting

4. Increase
5. Decrease

Operation

Fluid under pressure can penetrate skin and cause
injury.

• Keep your body and hands away from nozzles
that eject high pressure fluid.

• Do not aim the sprayer at any person or animal.
• Make sure all fluid hoses and lines are in good

condition and all connections and fittings are
tight before applying pressure to the system.

• Use cardboard or paper to find leaks.
• Safely relieve all pressure in the system before

performing any work on it.
• Get immediate medical help if fluid is injected

into skin.
• Hot liquids and chemicals can cause burns or

other harm.

Warning

Switching from Boom Spray
Mode to Hand Spray Mode
1. Stop the machine and set the parking brake.

Driving while using the hand sprayer can cause
loss of control, resulting in injury or death.

Do not operate the hand sprayer while driving.

Warning

2. Ensure that the pump switch is on and the Pro Control
(if applicable) is set in the manual position.

3. Set the throttle 3/4 of the way toward the Fast position.

4. Ensure that the trigger lock on the spray gun is locked.

5. Turn the pressure control knob all the way
counter-clockwise (Fig. 17).

1

2

Figure 17
1. Control handle 2. Pressure control knob

6. Move the control handle clockwise, pointing up
(Fig. 17).

7. Turn on the pump and agitation switches.

8. Adjust the rate control switch to the maximum pressure
setting and reduce the throttle setting to achieve the
desired pressure.

9. Use the pressure control knob to adjust the hand spray
pressure (Fig. 17).

Note: The maximum pressure is 150 psi.

 



8

Spraying with the Hand
Sprayer
1. Unwind the hose from the hooks.

2. Release the trigger lock.

3. Direct the spray gun nozzle at the area to be sprayed
and pull the trigger.

4. Release the trigger and set the trigger lock when
finished.

Switching from Hand Spray
Mode to Boom Spray Mode
1. Press the rate control switch to reduce the pressure and

stop the pump.

2. Move the control handle counter-clockwise, pointing
rearward  (Fig. 18).

1

Figure 18
1. Control handle

3. Direct the spray gun nozzle at an area where it is safe to
spray, release the trigger lock, and pull the trigger until
all remaining fluid is out of the hose, then set the trigger
lock.

4. Wrap the hose around the hooks on the tank and secure
the gun as illustrated in Figure 19.

Figure 19

 



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




